

## 2023 ASCR CASEFINDING LIST for ICD-O-3.2

### Reportable Disease Codes ICD-10-CM

The following list is to assist facilities in identifying reportable neoplasms found through casefinding sources that use ICD-10-CM codes to classify diagnoses.

#### ICD-10-CM Casefinding List, 2023

Based on the International Classification of Diseases, ICD-10-CM Tabular List of Diseases and Injuries, FY 2023

2023 COMPREHENSIVE ICD-10-CM Casefinding Code List for Reportable Tumors	
ICD-10-CM Code	Explanation of Code
C00.- - C43.-, C4A.-, C45.- -C48.-, C49.- -C96.-	Malignant neoplasms (excluding category C44 and C49.A), stated or presumed to be primary (of specified site) and certain specified histologies
C44.00, C44.09	Unspecified/other malignant neoplasm of skin of lip
C44.10-, C44.19-	Unspecified/other malignant neoplasm of skin of eyelid
C44.13-	Sebaceous cell carcinoma of skin of eyelid, including canthus
C44.20-, C44.29-	Unspecified/other malignant neoplasm skin of ear and external auricular canal
C44.30-, C44.39-	Unspecified/other malignant neoplasm of skin of other/unspecified parts of face
C44.40, C44.49	Unspecified/other malignant neoplasm of skin of scalp & neck
C44.50-, C44.59-	Unspecified/other malignant neoplasm of skin of trunk
44.60-, C44.69-	Unspecified/other malignant neoplasm of skin of upper limb, incl. shoulder
C44.70-, C44.79-	Unspecified/other malignant neoplasm of skin of lower limb, including hip
C44.80, C44.89	Unspecified/other malignant neoplasm of skin of overlapping sites of skin
C44.90, C44.99	<i>Unspecified/other malignant neoplasm of skin of unspecified sites of skin</i>
C49.A-	Gastrointestinal Stromal Tumors
D00.- - D05.-, D07.-- D09	In-situ neoplasms Note 1: Excludes carcinoma in situ tumors of the cervix (D06._) Note 2: Excludes prostatic intraepithelial neoplasia (PIN III) (8148/2) of the prostate. Other prostate in situ histologies are reportable Note 3: For D04 (carcinoma in situ of skin), excludes basal and squamous cell in situ lesions

D18.02	Hemangioma of intracranial structures and any site
D32.-	Benign neoplasm of meninges (cerebral, spinal and unspecified)
D33.-	Benign neoplasm of brain and other parts of central nervous system
D35.2 - D 35.4	Benign neoplasm of pituitary gland, craniopharyngeal duct and pineal gland
D42.-, D43.-	Neoplasm of uncertain or unknown behavior of meninges, brain, CNS
D44.3 - D44.5	Neoplasm of uncertain or unknown behavior of pituitary gland, craniopharyngeal duct and pineal gland
D45	Polycythemia vera (9950/3) ICD-10-CM Coding instruction note: Excludes familial polycythemia (C75.0), secondary polycythemia (D75.1)
D46.-	Myelodysplastic syndromes (9980, 9982, 9983, 9985, 9986, 9989, 9993)
D47.02	Systemic mastocytosis
D47.1	Chronic myeloproliferative disease (9963/3,9975/3) ICD-10-CM Coding instruction note: Excludes the following: Atypical chronic myeloid leukemia BCR/ABL-negative (C92.2_) Chronic myeloid leukemia BCR/ABL-positive (C92.1_) Myelofibrosis & Secondary myelofibrosis {D75.81} Myelophthisic anemia & Myelophthisis {D61.82}
D47.3	Essential (hemorrhagic) thrombocythemia (9962/3) Includes: Essential thrombocytosis, idiopathic hemorrhagic thrombocythemia
D47.4	Osteomyelofibrosis (9961/3) Includes: Chronic idiopathic myelofibrosis Myelofibrosis (idiopathic) (with myeloid metaplasia) Myelosclerosis (megakaryocytic) with myeloid metaplasia Secondary myelofibrosis in myeloproliferative disease
D47.9	Neoplasm of uncertain behavior of lymphoid, hematopoietic and related tissue, unspecified (9970/1, 9931/3)
D47.Z-	Neoplasm of uncertain behavior of lymphoid, hematopoietic and related tissue, unspecified (9960/3, 9970/1,9971/3,9931/3) Note: Effective 1/1/2021, PTLD (9971/3) is no longer reportable (9971/1)
D49.6, D 49.7	Neoplasm of unspecified behavior of brain, endocrine glands and other CNS
D72.11-	Hypereosonophilic Syndrome [HES] (9964/3)
K31.A22	Gastric intestinal metaplasia with high grade dysplasia
R85.614	Cytologic evidence of malignancy on smear of anus
R87.614	Cytologic evidence of malignancy on smear of cervix
R87.624	Cytologic evidence of malignancy on smear of vagina
R90.0	Intracranial space-occupying lesion found on diagnostic imaging of central nervous system

*Note: Beginning with cases diagnosed 1/1/2023, pilocytic astrocytoma are coded 9421/1. Cases diagnosed prior to 1/1/2023 are coded 9421/3.*

# SEER Inquiry System - Report Produced: 07/28/2023 11:19 AM

## Question 20210075

### Inquiry Details

#### References:

#1: 2021 SEER Manual. Appendix E-Reportable and Non-reportable examples

#2: American College of Radiology. <https://www.acr.org/>

#### Question:

Reportability: What American College of Radiology Reporting and Data Systems (RADS) can be used to determine reportability? See Discussion.

#### Discussion:

LI-RADS (liver), PI-RADS (prostate), and TI-RADS (thyroid) can be used to determine reportability. BI-RADS (breast) and Lung-RADS cannot be used to determine reportability. Can these systems below to determine reportability?

C-RADS (from CT colonography)

NI-RADS (head & neck)

O-RADS (ovarian-adnexal)

#### Answer:

The following cancer cases are reportable unless there is information to the contrary.

–Liver cases with an LI-RADS category LR-4 (reportable since 2021) or LR-5 (reportable since 2016)

–Prostate cases with a PI-RADS category 4 or 5 (reportable since 2017) The following are not reportable without additional information.

–Breast cases designated BI-RADS 4, 4A, 4B, 4C or BI-RADS 5

–Lung cases designated Lung-RADS 4A," 4B, or 4X

–Liver cases based only on an LI-RADS category of LR-3

–Colon cases with only C-RADS information (C-RADS category C4 is not reportable by itself)

–Head and Neck cases with only NI-RADS information (NI-RADS category 3 is not reportable by itself)

–Ovarian or fallopian tube cases with only O-RADS information (none of the O-RADS categories are reportable without additional information)

–Thyroid cases with only TI-RADS information (none of the TI-RADS categories are reportable without additional information)

**FOR SUPPLEMENTAL ICD-10-CM CODES REFER TO THE SEER WEBSITE BELOW**

<https://seer.cancer.gov/tools/casefinding>

**Basal and Squamous cell carcinoma of the skin are not reportable unless they originate in the mucous membrane:**

**Lip C00.0 – C00.9**

**Anus C21.0**

**Labia C51.0 – C51.1**

**Clitoris C51.2 Vulva**

**C51.9 Vagina C52.9**

**Prepuce C60.0**

**Penis C60.1 – C60.9**

**Scrotum C63.2**

MAILING ADDRESS Post Office Box 303017 | Montgomery, AL 36130-3017  
PHYSICAL ADDRESS The RSA Tower | 201 Monroe Street | Montgomery, AL 36104

[alabamapublichealth.gov](http://alabamapublichealth.gov)

